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hech | SPURIRHECHBIEKABS .
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10dem
od T BT ST — e, . ot o e Peae B s At Mmoot
-10 dam: \ -10 dem: T
SPURIOUS_LINE_ABS_ ’ \ ‘I
-20 dem j - 0 dBm Lk
-30 dBm o 1‘ f(au dem Hk
-40 dBm "\’4,1 -40 dBm
] e,
y
spe 50 e ﬂ“\
-60 dem -60 dem
70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Sti 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -36.23 dém -23.23 dé 706.000 MHz 716.000 MHz 100.000 kHz 711.22977 MHz 3.64 dBm -26.36 dB
698.900 MHz 599.000 MHz 30.000 kHz 698.98706 MHz -38.72 dBm -25.72 dB 716,000 MH= 716,100 MHz 30.000 kHz 716.02622 1MHz 39,72 dBm 26,72 dB
£99.000 MHz 709.000 MHz 100.000 kHz 701.34266 MHz 3.26 dBm -26.74 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -37.05 dBm -24.05 dB
Y
Il j £
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780901B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

* x| spectrum mVJ
Ref Level 22.40 dbm  Offset 4.40 dB Mode Auto Sweep RefLevel 22,40 d2m  Offset 4.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr
hech L SPURIRIECHBEKABS
Line _$PURIOUS INE_ABS PABS F\ Line 'I—'IIR”[]F\I. INE_ABS PASS
10 dBm / \ 10 dBm [ |
od ‘ 0dBm f |‘
-10 dém L -10 dBm
SPURIOUS_LINE_ABS_ “ l'
-20 dBm I -20 dem )j
-30 dBm 'r L -30 dem—- "'
, N J
-40 dem £ ¥ 40 dB -
-50 dem / L.r' 1 \\x
— o L
-60 dBm S S p—— -60 dem = S ——
70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
500.000 MAz | 698,000 MHz 100,000 kHz £95,89555 MRz -28.57 dBm -15.57 d& L4 D00 Wi | 716 PtD i 100.000 KAz S ST 50.06 < _gml
698.900 MHz 599.000 MHz 30.000 kHz 698.99985 MHz -27.17 dém -14.17 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00075 MHz ~25.65 dBm 1265 dB
£99.000 MHz 701,000 MHz 100.000 kHz 699.26474 MHz 20.04 dBm -9.06 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716, 10645 MHz 28.93 dBm it 93 B
Y
i . i 1 e

Date: 11.AUG 2017 23:10:42

Date: 11 AUG 2017 23:13:00

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

= S um v
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
hech | SPURIRHECHBIEKABS .
Line _$PURIOUS INE_ABS PABS IinP.-‘ SPURIOUS INE_ABS PASES
10 dBm /, — \ 10 dBrry ‘\
od ‘I \ 0 dam T |\
10 dem | | 10 ualn |
SPURIOUS_LINE ABS_ ‘ \ [
-20 dem f k 20dgm ‘
-30 dBm . o B L
Vasl' L
-40 dem -40 dem
L
e “\_
-50 dem —= -50 dBm T
A L
-60 dBm e 60 dBm
..... i | —
70 dBm -70 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.24 dém -17.24 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.85415 MHZ 12.38 dBm -1?WI
598.500 MHz £99.000 MHz 30.000 kHz £98.93881 MHz -33.81 dBm -20.81 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 05919 MHz 3150 dBm Clacade
599.000 MHz 701.000 MHz 100.000 kHz 699.52847 MHz 12.11 dBm ~17.89 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -27.93 dbm -14.93 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780901B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

x| spectrum mVJ
Ref Level 22.40 dbm  Offset 4.40 dB Mode Auto Sweep RefLevel 22,40 d2m  Offset 4.40 dB Mode auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
hech y T | SPURIAHIECHBIEKABS _. -
Line _$PURIOUS INE_ABS PABS |{r\ Line _$PURIOUS ]f\‘l}1 ABS PASS
10 dBm ] 10 dBm f
[
[ |
o di - 0 dBm }
10 dem ]| -10 dBm :
SPURIOUS_LINE_ABS_ \ i
-20 dBm -20 dem
-30 dBm -30 dBm
A 1 P\ , (\ /| l\
-40 dem ! L, ; A i derm— f
‘mrl 1 { | / r
-50 dam .'MI { -50(dBm: 7 LPJ‘
~ HWJV
-60 dBm 4 < -0 :lewM
=
70 dém -70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -27.63 dBm -14.63 05 S L 000 MHE | 716 PtD Wi 100,000 Kiz T 2047 B _gml
598.900 MHz 699,000 MHz 30.000 kHz 698.99995 MHz -20.52 dBm -7.52 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00095 MHz 1975 dBm 75 de
589.000 MHz 702,000 MHz 100,000 kHz 609,25624 MHz 20.06 dBm -9.94 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 5726 dbm 1458 db,
Y
I L Il 1 o

Date: 11 AUG 2017 23:15:44

Date: 11 AUG 2017 2319:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= S um v
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ T | SPURIRHECHBIEKABS . I
Line _$PURIOUS INE_ABS PABS | Line _$PURIOUS_LINE_|ABS, PASES
10 dBm - 1gdem
od fff \ dBm \\
10 dem - L10 dem -
SPURIOUS_LINE ABS_ J |
20 dem J 20 dBm l
-30 dBm -30 dem
i | o —
-40 dBm —— -40 dem —
_,-"‘/ .
-50 dém == -50 dBm
A~ - ~
-60 dem e -60 dBm
e — s
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz £98,89555 Mnz ~31.39 dém -16.39 d& S L 000 MHE | 716 PtD Wi 100,000 ki S EETETIT 551 B -mﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698.99865 MHz -28.31 dBm -15.31 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00025 MHe 2750 dBm ~1450 db
599.000 MHz 702.000 MHz 100.000 kHz 69968781 MHz B.52 dem -21.42 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -25.55 dbm -16.55 db
T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780901B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 22.40 dBm
SGL Count 100/100

Offset 4.40 dB Mode Auto Sweep

Spe

um

SGL Count 100/100

Ref Level 2240 dém  Offset 4.40 dg

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
heek £ | SPURIAHIECHBIEKABS _. " :

Line _$PURIOUS INE_ABS PABS (‘\ Line SPURIOUS_LINE_ABS. f \ PASS
10 dém i \ 10 dBm [ T
od ’ 0 dBm j ‘\
-10 dBm / \ -10 dBm |
SPURIOUS_LINE_ABS_ ] \ ’} \
20 dBm j 20 derm i :
-30 dBm )v M -30 derm *k
-40 dem 7 MN !ﬂl {ﬂl i com
50 dem ! w“ﬁw - “vlulv | " m

-~
-0 dBm L ~ \W"“‘Mjrkm 60 dem \ \\’
- ! A P .

70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit

590.000 MAz 698,900 MHz 100,000 kHz 60890555 MHz -32.08 dem -10.08 d& 711000 MH2 E%ﬁ%mz 100 000 kHz “—?mg i 50.56 < _QWI

£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -26.82 dém -13.82 dB 718,000 MH= 716,100 MHz 30,000 kHz 715 00015 MHe ~26.29 dbm 13 tade

£99.000 MHz 704,000 MHz 100,000 kHz £09,37712 MHz 20.32 dém -9.68 d& 716,100 MHz 725000 MHz 100000 kHz 16 10445 Mie 345 dbm " 15,45 dB

.
] ) e i i T

Date: 11.AUG 2017 23:22-18

Date: 11 AUG 2017 2324:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.40 dBm
SGL Count 100/100

Offset 4.40 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 2240 dém  Offset 4.40 dB

Mode Auto Sweep

Date: 11.AUG.2017 23:23.00

Date: 11.AUG.2017 232515

@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
N " fragre e ) PPN
od "‘ ’m—“\] D“dBm h\l
10 dem , { J10 dem |
SPURIOUS_LINE ABS_ / L }
20 dem Jv 20 dem 'H‘
-30 dBm -30 dem
- -
- I 40 dBm ——
L~ .
-50 dBm
5 -60 dBm
— —
70 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -34.26 dBm -21.26 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.76174 MHz 6.51 dBm -zawl
598.900 MHz 699,000 MHz 30.000 kHz 698.99236 MHz -33.34 dBm -20.34 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00065 MHz 3413 dBm oiiade
£59.000 MHz 704.000 MHz 100.000 kHz 699.35215 MHz 5.67 dBm -23.33 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.90 dBm -20.50 dB
T
I J1 £
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SPORTON

FCC RF Test Report

LAB.

Report No. : FG780901B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.40 dBm
SGL Count 100/100

Offset 4.40 dB Mode Auto Sweep

Ref Level 2240 dBm
SGL Count 100/100

Offset 4.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
hech | SPURIAHIECHBIEKABS _. A
Line bPURIOUS JINE ABS pakRS Line _§PURIOUS_|INE_ABS PABS I
10 dBm '\ 10 dBm ]
od | 0 dem T I
-10 dem J \ -10 dBm J L
SPURIOUS_LINE_ABS_ l \ ’I'l \
20 dBm J ‘l -20 dem [ T
-30 dBm H \l w -30 dem ﬂ / il
-40 dBm - I' n‘ 46 dBm ,.‘J
T\ I I Nl A
50 dem z ‘\L t i iﬂL Bm ) 7 :
A L~ A AT / L TANIE L N
-&0 dBm - AL - 60 2 PR ML
N A U= T ) = + v
70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -41.04 d&m -28.04 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.41558 MHz 19.93 dBm -10.07 de
698.900 MHz 599.000 MHz 30.000 kHz 698.99865 MHz -40.43 dBm -27.43 dB 716,000 MH= 716,100 MHz 30.000 kHz 716.00165 MHz 30,44 dBm 26,44 dB
£99.000 MHz 700,000 MHz 100.000 kHz 699.56444 MHz 19.53 dém -10.37 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz ~41.40 dbm 28.40 dB
Y
]—' L] “[ (| )

Date: 11.AUG 2017 23:27-01

Date: 11 AUG 2017 2328:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.40 dBm
SGL Count 100/100

Offset 4.40 dB Mode Auto Sweep

Ref Level 2240 dém  Offset 4.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
hech | SPURIRHECHBIEKABS . £
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dm
o T T L SN P e — 0 g e B A P
10 dBm ‘ \ -10 dem T
SPURIOUS_LINE_ABS_ | \ |
-20 dem: IJ { -0 dém
' \
-30 dBm M,TR ) rj'au dem -
'8
-40 dBm P— ¥ -40 dBm %
}- N-\“\
-5.dam- -50 dem
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Sti 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -36.25 d&m -23.25 d8 706.000 MHz 716.000 MHz 100.000 kHz 710.72028 MHz 3.54 dBm -26.46 db
698,500 MHz 599,000 MHz 30.000 kHz 698.99336 MHz -38.95 dBm -25.95 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00455 MHz -39.79 dBm -26.70 dB
£99.000 MHz 709,000 MHz 100,000 kHz 702,23177 MHz 3.31 dBm -26.69 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.49 dBm -24.43 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780901B

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

pec m

Ref Level 24.40 dBm  Offset 4.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2440 dém  Offset 4.40 dg
SGL Count 100/100

Mode Auto Sweep

Date: 11.AUG 2017 20:27:22

@1 AvgPwr (@1 AvgPwr

20 dhifpiitheck. BARS 20 dh?‘n““ harck DARS
Line _§PURIOUS_| INE_ABS H PASS Line _§PURIOUS_|LINE_ABS PABS n

10 dBm H 10 dBm H

od H 0 dem H

-10 dem - | -10 dBm — ’ l

-20 dBm: ;’ T -20 dem |

o L 1] . i
SPURIOUS_LINE ABS IR H | SPURIBUS_LINE 485 ‘ T
-40 dam [J “\ H”L f“[ 40 dBm l.\ f x\ 7
-50 dBm } A -50 dem i J ./
LV A A 1 N SN ALA
-60 dBm H‘ Y it -60 dBm rJ — i
70 dam ! o 70 dem |
“ M

Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency | _Powerabs | aLlimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
763,000 MHz 775,000 MHz 6,250 kHz 773,03996 MHz -54,40 dém -19.40 d& 763.000 MHz 775.000 Mz 6.250 knz 773,65135 MHz ~73.61 dBm -33.81 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,19825 MHz -43.49 dBm -30.49 dB 775.000 MHz 775.900 MHz 100,000 kHz 77584560 MHz _55.30 dbm 42,30 db
775.900 MHz 776,000 MHz 30.000 kHz 775,99895 MHz -59.52 dBm -46.52 dB 775.900 MHz 776,000 MHz 30,000 kHz 77590665 MHz Z61.67 dbrn 2887 db
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 21.19 dém -8.81 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.69930 MHz 21.23 dém -8.77 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,09835 MHz -57.40 dém -44.40 de 788.000 MHz 768.100 MHz 30.000 kHz 766.01793 MHz -59.97 dBm -46.97 dB
788.100 MHz 793.000 MHz 100,000 kHz 788, 14650 MHz -55.36 dBm -42.36 dB 788,100 MH= 783.000 MH2 100,000 kHz 780.97098 MHz 42,13 dBm 2913 dB
793.000 MHz 508,000 MHz 5.250 kHz 79394156 MHz ~76.20 d&m ~41.20 d& 753.000 MHz 806.000 MHz £.250 kHz 793.17532 MHz -63.01 dBm -28.01 dB

Y
) i )
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.40 dBm  Offset 4.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2440 dém  Offset 4.40 dB
SGL Count 100/100

Mode Auto Sweep

Date: 11.AUG.2017 20:25:43

@1 AvgPwr [@1 avgPwr
20 bl fheck paRS 20 dhiilheck DARS
Line $PURIOUS LINE ABS PABS Line _$PURIOUS_LINE_ABS, PASS
10 dBm 10dBm
o di 0 dBm ‘
-10 dBm } ‘l -10 dBm — i
-20 dBm ﬂ \ -20 dBm }‘ T
e A e |
SPURIOUS_LINE ABS_ T SPURIOUS_LINE_ABS_ T
. [t h‘—l
-40 dBm ™ ‘/1 \T\ -40 dBm - r
-50 dBm ﬂj"“""‘[ -50 dBm ’r
-60 dBm /.- 0 dBm v,
-70 dém i -70 dem N\"“
/
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.55544 MHz -47.18 dém -12.18 de 763.000 MHz 775.000 MAz 6.250 kHz 774,97003 MHz -57.00 dbm -22.90 db
775.000 MHz 775.900 MHz 100,000 kHz 775.78896 MHz -34.57 dBm -21.57 dg 775.000 MHz 775.900 MHz 100,000 kHz 77586179 MHz -43.80 dbm -30.80 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.96409 MHz -39.49 ddm -26.49 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.91024 MHz -48.47 dBm -35.47 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.21379 MHz 6.56 dBm -23.44 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,25375 MHz 6.62 dBm -23.38 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.07048 MHz -48.47 dBm -35.47 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.01414 MHz -36.58 dbm -23.58 dB
788.100 MHz 793.000 MHz 100.000 kHz 78812652 MHz -44.33 dBm -31.33 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.23462 MHz 232.12 dbm Z19.12 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.25325 MHz -67.25 dém =32.25 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -57.57 dbm -22.57 dB
\
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780901B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 24.40 dBm

pec

m

Offset 4.40 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 2440 dBm
SGL Count 100/100

Offset 4.40 d& Mode Auto Sweep

Date: 11, AUG 2017 20:28-00

@1 AvgPwr (@1 AvgPwr
20 dhifpiitheck. BARS 20 dhipoitGheck DARS
Line _§PURIOUS_| INE_ABS “ PAES Line _§PURIOUS_|LINE_ABS, PARS n
10 dBm 10 dBm H
od H 0 dem wl
-10 dem i -10 dBm - ; l
-20 dBm J !l H -20 dem ] |
o . I
SPURIDUS_LINE ABS J \ | H | SFURIGUS LINE ses ‘ 1 \
-40 dem f \ 40 dem /’
A Y L 4op
-50 dBm -50 dBm
Vi LT VI’ZRN Wi
saden f A <60 dem i Pt
-70 dBm J \‘w -70 dBm |H
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[[Start 763.0 MAz 7007 pts Stop 806.0 MAz
[Spurious Emisslons Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.06394 MHz -56.39 dBm -21.39 d8 763.000 MHz 775.000 MHz 6.250 kHz 773.61538 MHz -74.48 dbm -39.48 db
775.000 MHz 775,900 MHz 100000 kHz 775.20005 MHz -43,85 dBm -30.85 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.81503 MHz -57.01 dBm -44.01 dB
775.900 MHz 776,000 MHz 30.000 kHz 775,93751 MHz -58.95 dBm -45.95 dB 775,500 MHz 776.000 MHz 30,000 kiz 376 63001 MHe 62 66 dbm 4566 db
776.000 MHz 788,000 MHz 100,000 kHz 777,32468 MHz 20,30 dem -9.70 d& 778,000 MHe 785,000 MHz 100,000 kHz 86 66394 MHe o0 40 dbm ot de
788,000 MHz 788,100 MHz 30.000 kHz 788,09935 MHz -61.45 dém -48.49 dB 788.000 MHz 788,100 MHz 30.000 kHz 788,03801 MHz -60.30 dBm -47.30 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.12203 MHz -57.54 dBm -44.54 dB 788,100 MHz 793.000 Mz 100000 kHz 781 01014 M “an 4% B s e
ki EAL TS 506,000 MHz 5.250 kHz 79437013 MHz -76.39 dBm -41.39 dB 793.000 MHz B06.000 MHz 6.250 kHz 793,17532 MHz -67.81 dBm -32.81 dB
Y
I 1 P
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-50 dBm ,-/' + -50 dBm I’

-60 dBm / -60 dBm M/ \

-70 dam -70 dem

] s S
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,98202 MHz -46.63 dBm -11.63 de 763.000 MHz 775.000 MAz 6.250 kHz 774,93407 MHz -50.52 dbm -24.52 db
775.000 MHz 775.900 MHz 100,000 kHz 775.84560 MHz -33.76 dBm -20.76 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,87527 MHz -44.64 dbm -31.64 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98067 MHz -38.54 dBm -25.54 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.98427 MHz -49.00 dBm -36.00 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.36963 MHz 5.61 dém -24.39 dB 776.000 MHz 788.000 MHz 100.000 kHz 783,15085 MHz 5.58 dBm -24.42 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00744 MHz -49.07 dém -36.07 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.05669 MHz -38.06 dBm -25.06 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13182 MHz -45.23 dBm -32.23 B 788.100 MHz 793.000 MHz 100,000 kHz 768,20524 MHz -33.72 dBm -20.72 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.31818 MHz -69.94 dém =34.94 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -58.13 dbm -23.13 dB
\
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780901B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum | n i
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 2240 dém  Offset 4.40 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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0 dBm f‘l 0dem M
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Start 763.0 MHz 7007 pts Stop 806.0 MHz_| ([[Start 768.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.19580 MHz -52.64 deém -17.64 d& 763.000 MHZ 775.000 MAz 6.250 kHz 773.15084 MAz -53.25 dbm -18.25 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.88B76 MHz -56.32 dBm -43.32 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,31064 MHz -63.45 dBm -50.46 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96748 MHz -60.86 dBm -47.86 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.94171 MHz -68.31 dBm -55.31 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.58841 MHz 21,34 dém -8.66 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,43556 MHz 21.12 dBém -9.98 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03022 MHz -68.11 dBm -55.11 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02073 MHz -61.04 dBm -48.04 dB
788.100 MHz 793.000 MHz 100.000 kHz 790,79565 MHz -44.47 dBm -31.47 B 788.100 MHz 793.000 MHz 100,000 kHz 790,85839 MHz -42.71 dBm -29.71 dB
793.000 MHz 506,000 MHz 6.250 kHz 799.61688 MHz -73.03 dém -38.03 dB 293.000 MHz 806.000 MHz 6.250 kHz 705.04006 MHz 57,49 dBm ~52.49 dB
]—' [ | AX ‘"[ (| ]
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Band Edge / Full RB
Spectrum mv:n
Ref Level 22,40 dem  Offset 4,40 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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|
0 dem l
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-20 dBm
o / \
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~40 dBm ‘-'“ Pr——
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 774.55045 MHz -50.12 dBém -15.12 dg
775.000 MHz 775.900 MHz 100.000 kHz 775.82582 MHz -36.33 dBm -23.33 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.91244 MHz -41.73 dBm -28.73 dB
776.000 MHz 788,000 MHz 100.000 kHz 782.71928 MHz 3.67 dem -26.33 dB
788.000 MHz 788,100 MHz 30.000 kHz 7808.08646 MHz -40.08 dém -27.08 d&
788.100 MHz 793.000 MHz 100.000 kHz 788.21503 MHz -35.67 dBm -22.67 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -50.41 dBm -15.41 dB
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